
Page | i 
 

 

DRY-REDWATER  

REGIONAL WATER AUTHORITY 
 

PREDESIGN REPORT 
MAY 2023 

   

SUBMITTED BY: 

 

   



Page | ii 
 

PREDESIGN REPORT 

FOR 

DRY-REDWATER REGIONAL WATER AUTHORITY 

DAWSON, GARFIELD, McCONE AND RICHLAND COUNTY 

S2100031 

Allen Rosaaen, Chairman, McCone County Liv Holt, Richland County 
Dick Iverson, Vice Chairman, Richland County Tom Ruffatto, Richland County 
Jim Moos, Secretary/Treasurer, McCone County Alan Pluhar, Garfield County 
Quinn Hardy, McCone County Monte Billing, Garfield County 
Mike Trotter, McCone County Dean Rogge, Garfield County 
Pete Wolff, Dawson County Radley Dempewolf, Dawson County 

 
 
 
 

   
Owner: Prime Engineer: Sub-Consultant: 
[...]
Treatment Rule (LT2ESWTR), Stage 1 and Stage 2 Disinfection Byproduct Rules, and the Lead and Copper 
Rule. Additionally, the water should not contain objectionable levels of taste or odor causing compounds. 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 58 
 

The regulatory provisions presented in Table 6.7 were evaluated by the Project Team and translated into 
specific criteria and a set of overall water treatment/water quality goals to address treatment concerns for 
the Fort Peck WTP.  The criteria and goals established for full-scale operation are summarized in Table 
6.8.  

6.5.3.2 Inorganic Chemicals/Contaminants - NPDWR 

The inorganic chemical concentrations, or levels, can be influenced by man-made sources upstream of 
the water intake as well as natural sources the water encounters along its path to the intake. Most inorganic 
contaminants are dissolved7 in the water and the removal process varies from contaminant to contaminant. 
Some of the processes are as simple as settling, while others can involve energy intensive filtration or 
changing the conditions of the water to force the contaminant to precipitate.  From the source water 
sampling results, no inorganic chemicals were detected above the actionable levels set by the NPDWR. 

CONTAMINANT/PARAMETER TREATED WATER GOAL MCL OR TT SECONDARY 
STANDARD 

Arsenic, mg/L < 0.008 0.010 
 

Fluoride, mg/L < 2.0 4.0 2.0 
Nitrate as N, mg/L < 8.0 10 

 

Nitrite as N, mg/L < 0.8 1 
 

Gross Alpha, (pCi/L < 10 15 
 

Uranium, µg/L < 10 30 
 

Other Inorganics < MCL Per Standard  
Total Trihalomethanes (TTHM), µg/L as LRAA < 64 80 

 

Haloacetic Acids (HAA), µg/L as LRAA < 48 60 
 

Turbidity, NTU < 0.2 TT  
Aluminum, mg/L < 0.05  0.05 – 0.2 
Chloride, mg/L < 100  250 

Color, color units < 5  15 
Copper, mg/L < 0.8  1.0 

Iron, mg/L < 0.3  0.3 
Manganese, mg/L < 0.02  0.05 

Odor, TON < 3  3 
pH 7.5 – 8.3  6.5 – 8.5 

Sulfate, mg/L < 100  250 
Total Dissolved Solids < 300  500 

Zinc mg/L < 5  5 
Cryptosporidium 2 log removal/inactivation TT  
Giardia lambila 3 log removal/inactivation TT  

Viruses 4 log removal/inactivation TT  
Table 6.7 Fort Peck WTP Treated Water Goal Summary 

6.5.3.3 Microorganisms - NPDWR 

The regulations for water sources in relation to microorganisms are split between ground water and surface 
waters. As applicable to Fort Peck surface waters are subject to the Surface Water Treatment Rule (SWTR), 
Interim Enhanced Surface Water Treatment Rule (IESWTR), Filter Backwash Recycling Rule (FBRR), Long 

 
7 A dissolved solid is defined by it passing through a 2-micron (µm) filter. 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 59 
 

Term 1 Enhanced Surface Water Treatment Rule (LT1ESWTR or LT1 Rule), and Long Term 2 Enhance 
Surface Water Rule (LT2ESWTR or LT2 Rule).8 

The SWTR introduced rules for removal of giardia and viruses while the subsequent LT1 and LT2 rules, 
introduced regulations for the removal of Cryptosporidium. These regulations were put in place because 
measuring relevant microorganisms can take days to complete and may not allow for a timely correction 
to the treatment process should the need arise. 

The LT2 rule places a water source into a “bin” classification based on cryptosporidium analysis results 
from source water samples taken over a 24-month period, as further defined in Table 6.10 below.  The 
bin classification determines the extent of the filtration required since cryptosporidium is resistant to some 
disinfection techniques, such as chlorination.  

FOR SYSTEMS THAT ARE: MEAN CRYPTOSPORIDIUM 
CONCENTRATION 9 

BIN 
CLASSIFICATION 

… required to monitor for 
Cryptosporidium 

< 0.075 oocysts/L Bin 1 
From 0.075 to < 1.0 oocysts/L Bin 2 
From 1.0 to < 3.0 oocysts/L Bin 3 
≥ 3.0 oocysts/L Bin 4 
Table 6.8 From EPA LT2 Rule Factsheet 

The initial sampling for microorganisms did not show the presence of giardia or cryptosporidium. However, 
sampling was limited, and one data point is not statistically significant enough to make design decisions. 
A monthly sampling program would need to be developed for 24 months to verify the proper Bin 
classification of the Fort Peck Reservoir water, or DRWA must commit to a filtration treatment process with 
at least 5.5 log removal and deactivation of Cryptosporidium.  

6.5.3.4 Hardness 

Hardness in water describes the total amount of calcium and magnesium ions present within. Excessive 
hardness can lead to deposits of mineral scale within fixtures and increases the amount of soap or 
detergent required to generate a lather. There are currently no hardness limitations set forth by the EPA 
through the Primary or Secondary Standards of the Safe Drinking Water Act. Sampling efforts completed 
at Fort Peck provided baseline information on the hardness of the raw water, which averaged 246 mg/L 
as CaCO3 through all samples. This water would be categorized as “Hard” by the American Water Works 
Association (AWWA), exceeding the “Moderately Hard” range of 75-150 mg/L as CaCO3, but shy of the 
“Very Hard” range in excess of 300 mg/L as CaCO3.  

The municipalities within the proposed service area of the DRWA water system are generally producing 
soft water in the range of 6-39 mg/L as CaCO3, a result of the Reverse Osmosis filtration processes utilized 
by the various systems.  Fairview was the exception, with a reported hardness of 238 mg/L as CaCO3.  

Two softening processes were considered to determine the feasibility of softening the Fort Peck raw water 
to better match the soft water that some of the service area constituents are familiar with. 

 
8 https://www.epa.gov/dwreginfo/surface-water-treatment-rules 
9 Samples must be analyzed by an approved laboratory and use EPA method 1622 or 1623. 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 60 
 

A common approach to reducing the hardness of water in a water treatment plant setting is to use a 
chemical softening process. This is typically configured to use a chemical addition of lime or quicklime, 
with a specialized clarifier basin. The amount of hardness that can be treated by lime is limited to the 
available carbonate and bicarbonate in the source water. Following the softening process, carbon dioxide 
is bubbled into the water to extinguish any remaining lime and lower the pH closer to neutral. Based on 
the composition of the Fort Peck raw water, using only lime softening the hardness could safely be reduced 
to 150 mg/L as CaCO3. This would just classify the water on the high end of the “Moderately Hard” 
range. Using this process for softening would increase the amount of chemicals used for water treatment, 
and increase the hazards associated with the treatment process.  Lime and other softening chemicals are 
caustic and require specialized handling and storage considerations. Carbon dioxide poses an 
asphyxiation risk and comes with its own storage and handling requirements as well. The sludge generated 
by this softening process is also caustic and would require specialized storage and disposal. 

Another approach to water softening at this scale is to use reverse osmosis (RO) membrane filtration to 
remove hardness constituents from the water. The pores within the RO membrane are too small for the 
particles that make up hardness to pass through and allow for only water molecules to pass. This process 
requires exceptionally clean water to implement efficiently, and for the proposed Fort Peck water plant, 
would need to be located after the primary treatment process. To remove the hardness from the water 
completely, all water would need to be treated by the RO system. The total hardness of the plant finished 
water can be reduced proportionally by treating a fraction of the flow through the RO system.  

For example, to reduce the hardness by half, only half of the water would need to be treated by the RO 
system, and it would then be blended back into the primary treatment path. In addition to the specialized 
RO membranes required for this process, this process requires more electricity due to high pressure 
requirements, resulting in additional costs, and requires storage and disposal of the brine stream.  This 
stream is typically 20-25% of the total water processed by the RO system.    

Softening the Fort Peck source water is possible, however doing so would add considerable cost and 
complexity to the overall treatment process.  Pursuing a chemical softening process would only see a 
marginal reduction in hardness without a significant increase in softening chemical addition, while adding 
substantial operational hazards. Implementing an RO membrane system to treat for hardness would incur 
a significant increase in overall equipment cost, power consumption, and maintenance requirements. Both 
softening alternatives result in increased process waste in the form of the hardness being removed from 
the water and would require storage space and periodic disposal.  Based on the additional cost and 
treatment complexity softening of the Fort Peck source water was not included as a finished water goal.   

6.5.4 Water Treatment Process Overview and Analysis 

DRWA’s objective is to provide safe, clean, water to its constituents with a low-cost plant that is dependable 
and easily operated with minimal staff given the extensive and sparsely populated service area. Based on 
the initial sampling results, the Fort Peck water source provides good quality water that lends itself to 
straightforward treatment and should help DRWA meet their objectives.   

The typical water treatment process train for surface water treatment includes three basic unit operations: 
pretreatment, filtration, and disinfection.  In addition to the basic unit operations, other treatment units or 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 61 
 

chemicals are often included to optimize water treatment and achieve better treated water quality.  These 
treatment units can include grit removal, oxidation chemicals, powdered activated carbon (PAC) and 
corrosion inhibitors.  For some waters advanced treatment such as granular activated carbon (GAC) and 
nanofiltration or reverse osmosis (NF/RO) are included in the process.  The initial sample results taken by 
Interstate Engineering and the US Army Corps of Engineers results from 2006 do not indicate a need for 
an intensive and complicated treatment process. No significant inorganic chemical levels were found; 
therefore, the treatment process should consist of pretreatment for the selected type of filtration, filtration 
units, primary disinfection for giardia and viruses, and residual disinfection for the distribution system, with 
appropriate solids handling.   

Given the water samples taken have shown the inorganic chemical contaminants are under the maximum 
contaminant level set forth by the NPDWR, the primary objective of the water treatment plant is to ensure 
the microorganism removal and inactivation is achieved to satisfy the LT2 Rule.  

The expected end usage of the treated water will be a mixture of residential and livestock watering. 
Projected buildout peak day demand for the proposed Dry Redwater Regional Water system is 
approximately 3065 gpm, or 4.4 mgd.   

Disposing of generated waste can be expensive in terms of capital cost and added complexity to the plant 
process. If excess solids are generated, they need an additional process step to be dewatered prior to 
disposal. Seasonal temperatures also need to be taken into consideration if drying can only happen during 
a certain period of the year. Given the remote location of the water treatment plant, the design filtrate 
recovery of the treatment process should be greater than 99.5%.  

6.5.4.1 Pretreatment Alternatives 

In the DEQ Circular 1, 2022 ed., part 3.1.3 Minimum Treatment for Surface Water states that “filtration 
preceded by appropriate pretreatment must be provided for all surface waters.” 

One of the main purposes of pretreatment is to remove excess, easily settleable raw water turbidity prior 
to loading the filtration process with the suspended matter in the raw water.  The sampling results from the 
proposed Fort Peck Reservoir source have indicated a low turbidity (less than 3 NTU) water source.  

Another primary consideration for the pretreatment process is natural organic matter (NOM) content in 
the source water, which can react with disinfection chemicals to create disinfection byproducts (DBPs). The 
two main categories of DBPs are the Haloacetic Acids group (HAA5) and Total Trihalomethanes (TTHM). 
DBPs have been shown to negatively affect human health and are regulated by the EPA under the 
Disinfection Byproducts Rule (DBPR). 

Without a pilot study or existing plant reference, measuring DBPs is not possible, however precursor 
indicators have been established. Measuring total organic carbon (TOC) and dissolved organic carbon10 
(DOC) along with the UV254 absorbance11 can help determine the formation potential of DBPs. This is 
done by calculating the specific ultraviolet absorbance (SUVA), which is shown below. A high SUVA, 

 
10 Sampled is filtered with a 0.45µm filter prior to TOC measurement. 
11 Absorbance of the raw water sample is calculated with a spectrophotometer at 254nm of UV light. 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 62 
 

greater than 6 L/mg∙m, indicates an increased likelihood of forming DBPs while less than 2 L/mg∙m is 
considered low. From the samples taken, the SUVA was 1.9 L/mg∙m, signifying the low likelihood of 
forming significant quantities of DBPs. 

 

0.057 (𝑐𝑐𝑐𝑐−1 𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎)

3.0 �𝑐𝑐𝑎𝑎𝐿𝐿  𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎𝑎�
× 100 �

𝑐𝑐𝑐𝑐
𝑐𝑐
� = 1.9 �

𝐿𝐿
𝑐𝑐𝑎𝑎 ∙ 𝑐𝑐

� 

Even though the risk of forming DBPs is low based on the sampled water quality, the treatment for DBPs 
still needs to be considered in the design of the water treatment system.  Membrane filtration by itself does 
not remove a significant portion of NOM due to the small particle sizes, however the addition of a filter 
aid can change the removal efficiency. The filter aid changes the particle charges and allows the 
membrane to remove the NOM via adsorption versus particle size exclusion.   

Conventional filtration control of DBPs is regulated under 40 CFR 141.135 which requires the use of 
enhanced coagulation or enhanced softening prior to filtration. These techniques are not required if an 
alternative compliance can be met. A few of the alternative compliance methods are as follows: 

• If the SUVA in the raw water or treated water falls under 2.0L/(mg∙m): 
o This is required to be calculated quarterly as a running annual average or on a monthly 

basis. 
o Given the raw water is close to the 2.0L/(mg∙m) limit and no pilot plant study is in place 

yet, this alternative compliance method may not be applicable. 
• If the raw TOC is less than 4.0mg/L with an alkalinity of more than 60mg/L, and the measured 

TTHM is less than 40µg/L and HAA5 is less than 30µg/L: 
o These are calculated quarterly on a running annual average. 
o High water alkalinity can prevent the significant removal of TOC via coagulation. 
o Samples taken show significantly higher alkalinity at 168mg/L, and TOC consistently less 

than 4.0mg/L. 
o Need pilot plant study to DBP creation however given the SUVA is close to 2.0mg/L, this 

alternative compliance method may be more applicable.  

With the relatively good water quality based on the sampling information, and the relatively low risk of 
DBP formation, the selected pretreatment technology should be limited in complexity.  

6.5.4.1.1Conventional Sedimentation 

Conventional sedimentation involves chemical addition, rapid mixing, coagulation, flocculation, and 
sedimentation.  This process has been demonstrated to be capable of removing turbidity, color, TOC, 
Dissolved Organic Carbon (DOC), viruses, bacteria, and protozoans such as Giardia and 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 63 
 

Cryptosporidium.  This pretreatment alternative can cope with source water turbidity up to 1,000 NTU or 
higher and is a reliable pretreatment alternative for both membrane and conventional filters.   

6.5.4.1.2 Coagulation and Flocculation for Low Turbidity Waters 

If the raw water source has low turbidity (less than 5 NTU) such as found in lakes, reservoirs or rivers 
flowing out of lakes/reservoirs, pretreatment consisting of coagulation followed by flocculation may 
provide sufficient pretreatment prior to filtration.  This approach is often called direct filtration.  Since 
sedimentation basins are not required, costs are lower for direct filtration plants than for conventional 
plants.   

6.5.4.1.3 Dissolved Air Flotation 

Dissolved air flotation (DAF) is based on the principle that the naturally occurring and coagulated particles 
can be made to float with the help of dissolved air bubbles.  The flocculation time used in DAF plants is 
typically less than those used by conventional coagulation sedimentation plants.  Advantages of DAF 
include: 

• Small tanks compared with those for sedimentation 
• Possibly lower coagulation and flocculent aid dosages, can operate without polymer addition 
• Provide better removal of low-density particles and algae 

DAF is a suitable pretreatment for both media filter and membrane filters for the proposed Fort Peck WTP.  
A general schematic for a DAF system is shown in Figure 6.5. 

Figure 6.5 Schematic of DAF System 

6.5.4.1.4 Sludge Blanket Clarifiers 

Sludge blanket clarification, or solids contact clarification, involves coagulation within a mass of previously 
formed solids.  Coagulation chemicals are added in a rapid mixing chamber and the water and resulting 
particles then percolate upward through a sludge blanket.  The contact between the newly flocculated 
particles and the existing mass in the sludge blanket aids in the removal of particles from the water because 
newly formed particles readily absorb onto existing particles.  During stable operation, the sludge blanket 
clarifier can generally produce lower turbidity water compared with the conventional sedimentation basin.  
One disadvantage of the sludge blanket clarifiers is the blanket stability can be disrupted during flow 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 64 
 

changes, abrupt water quality changes, or temperature changes, resulting in sludge carryover to the filters.  
Sludge blanket clarification is a viable pretreatment for both media and membrane filtration.   

6.5.4.1.5 Ballasted Clarification 

Ballasted clarification is a high-rate clarification system (e.g., Actiflo by Kruger), which includes separate 
chemical addition, followed by rapid mixing, flocculation, and sedimentation compartments (with plate or 
tube settlers) within a single unit.  The process utilizes Microsand to enhance flocculation and settling.  
Coagulated particles adhere to the Microsand and are removed in the sedimentation compartment.  The 
settled solids/Microsand is pumped to a hydrocyclone where the Microsand is separated and returned to 
or reused in the flocculation compartment.  The solids/sludge is discharged to the solids handling process.   

The advantages of ballasted processes are the reduced coagulation and flocculation times and the higher 
rise rate compared to conventional settling.  The ballasted flocculation process has been successful even 
under extreme conditions such as low temperature, high color, and very high or very low turbidities.  
Ballasted clarification is expected to perform well as the pretreatment alternative for media filters.  Ballasted 
clarification has also been used ahead of membrane filters, however, testing at many facilities indicates 
that polymer carryover can occur causing rapid fouling of the membranes. Ballasted clarification would 
not be the best application for the proposed Fort Peck WTP if membranes are selected for filtration. A 
general schematic for a Ballasted Clarification system is shown in Figure 6.6. 

Figure 6.6 Schematic of Actiflo Ballasted Clarification System  
(Image Courtesy of Veolia Water Technologies) 

6.5.4.1.6 Plate and Tube Settlers 

Plate and tube settlers are very similar in nature, to simplify only plate settlers will be further referred to in 
this section. Plate settlers perform the same function as conventional sedimentation basins and can be 
installed in the same location in the process train.   

Flocculated water enters the plate settler at the bottom of the plates and flows through the inlet channel 
to each plate.  Water enters the settling area between the inclined plates through openings on both sides 
of the plates and flows upward between the plates to the outlet area.  Settled solids slide down the inclined 
surface and drop into the basin below.   

Plate settlers allow for overall basin loadings from 2 to 4 gpm/ft2, several times that for conventional 
basins, thus offering considerable savings in space and cost over conventional sedimentation.  Plate 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 65 
 

settlers are expected to perform well as the pretreatment for both media filters and membrane filters 
proposed for the Fort Peck WTP. An example of a plate settler installation is shown in Figure 6.7. 

Figure 6.7 Plate Settlers Installed in Sedimentation Basin (Kennewick, WA) 

6.5.4.1.7 Presedimentation Basins with Provisions for Chemical Addition 

An additional pretreatment alternative evaluated for the proposed Fort Peck WTP is pre-sedimentation 
basins followed by rapid mix to filtration, a similar concept to the direct filtration alternative discussed 
previously.  Based on the year-round low source water turbidity readings, ranging from 0.5 to 2.6 NTU, 
and the lack of DBP precursor indicators, many of the pretreatment processes discussed do not add 
substantial benefit to the treatment process for the associated costs, provided the filtration method can 
handle direct filtration.  As the turbidity of the influent water decreases, the percentage of solids removal 
by coagulant and flocculation also decreases, leading to diminishing returns for treatment. Coagulation 
and flocculation performance depends on particles interacting with each other and as the particle counts 
decrease (lower turbidity), particle interaction becomes more difficult due to a lower particle density.  

Pre-sedimentation basins in addition to allowing some settlement for turbidity removal as well as a place 
for coagulation chemical addition upstream of the basins in the event it is deemed necessary, also provide 
the benefit of onsite raw water storage. In the event there are issues with the intake facility, or the water 
quality of the source water, the pre-sedimentation basins can provide water to the treatment plant while 
the issue is resolved.  

Aeration of the basins should be provided to help control algae and provide a means of mixing to keep 
the water quality consistent throughout. Algae can start to form in low oxygen environments and can cause 
fouling issues for treatment equipment downstream and release toxins if stressed.  

Pre-sedimentation Basins with potential chemical addition are expected to perform well as the pretreatment 
for membrane filters, however it is not recommended for media filtration, as media filtration typically 
requires flocculated water to perform well.    

6.5.4.1.7.1 Rapid Mix 

Rapid mix is used to provide the mixing energy needed to properly disperse coagulants, or filtering aids, 
prior to the settling or filtering process. Proper application of a coagulant starts the process of floc 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 66 
 

formation through charge neutralization, allowing particles that once repelled each other to clump 
together. The bonds formed that hold the particles together are not strong enough to maintain the flocs 
when mixed excessively, thus the need for properly designed mixing.  Several options exist for rapid mixing, 
a mechanically mixed chamber or the injection of a small stream of high velocity water into the supply 
pipeline (flash mix) are the two most common types.  For any chemical addition rapid mixing ensures a 
uniformly dispersed chemical throughout the water stream. Rapid mixing will be included in the 
pretreatment train for either media filtration or membrane filtration for the proposed Fort Peck WTP.   

6.5.4.1.7.2 Preferred Pretreatment Alternative 

For Conventional (Media) Filtration, coagulation addition with rapid mixing and flocculation followed by 
plate settlers is the preferred pretreatment method for this application.  The rapid mix basin will ensure 
proper dispersion of the coagulant, and as noted previously flocculation is necessary to increase particle 
size and thereby increase performance of media filters which is especially necessary based on the low 
influent turbidity. Plate settlers were selected over traditional sedimentation basins to reduce the footprint 
of the settling basins. Due to the cold weather in eastern Montana, these basins will need to be enclosed, 
by reducing the footprint there is an associated reduction in building and facilities required, resulting in 
overall cost savings.  The plate settlement basins also provide the location for solids to be collected and 
removed from the treatment train.  

For Membrane Filtration, Pre-sedimentation Basins with provisions for coagulant addition at the inlet 
followed by rapid mixing is the preferred pretreatment method for this application.  The low raw water 
turbidity coupled with the lack of DPB precursor indicators points to direct filtration being a successful 
treatment strategy.  

6.5.4.2 Filtration Alternatives 

Filtration is the primary means of removing suspended particles, including microorganisms, from the water 
and performance is measured by turbidity in nephelometric turbidity units (NTU). The EPA requires filtered 
water to be under 0.3 NTUs 95% of the time and never over 1.0 NTU for conventional and membrane 
filtration processes. Filtration provides a barrier against the transmission of waterborne diseases, and 
filtration and disinfection together provide an effective barrier against pathogens. Filtration can assist 
significantly by reducing the load on the disinfection process and increasing disinfection efficiency. 
Filtration can be divided into two basic types: Conventional or Media filtration and Membrane filtration. 
Both filtration techniques have numerous installations for drinking water treatment with conventional being 
more popular due to age of the technology. However, the use of membrane filtration systems has 
increased in recent years due to increased regulations on pathogen removal and issues around DBPs. 
Each type of filtration will be briefly discussed in the following sections.   

6.5.4.2.1 Conventional (Media) Filtration 

Media filtration can include slow sand filtration (0.05 to 0.1 gpm/ft2), rapid sand filtration (1 to 2 gpm/ft2), 
high-rate granular media filtration (up to 10 gpm/ft2 or even higher), Diatomaceous Earth (DE) filtration, 
and those used in pressure filters such as green sand filtration.  High-rate granular media filtration is the 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 67 
 

most commonly used media filtration in modern surface water treatment plants and will be the basis of 
this evaluation.  Media configuration in the high-rate granular media can be: 

• Conventional sand 
• Dual-media (coal over sand) 
• Mixed media (coal over sand over garnet) 
• Deep bed (coarse sand or coal, unstratified, 48 to 72 inches) 

A typical dual-media filter section is shown in Figure 6.8. 

Figure 6.8 Dual-Media Filter Example 

Granular activated carbon (GAC) has also been used frequently in replacement for coal or as a cap, a 
layer of GAC on top of the filter media, to improve filtration and organic removal.   

Effective operation of a media filtration system requires effective pretreatment of the source water.  

The nature, as well as the quantity of suspended material in the pretreated water can greatly influence 
filter performance. The most commonly used filtration pretreatment process is coagulation/flocculation 
and sedimentation. Unflocculated water can be difficult to filter regardless of the type of medium used.  

With proper pretreatment, media filters typically can operate from 12 to 96 hours before either reaching 
the head loss limit or experiencing a turbidity breakthrough leading to poor effluent water quality. A filter 
backwash is required when either of the above conditions occur.  Media filters are typically backwashed 
with finished water at 15 to 20 gpm/sf with the bed expansion between 15 and 30 percent. Backwash 
cycles are generally 10 to 20 minutes in duration.  Air scours are generally used during backwash to 
enhance the cleaning of the filter media.  At the end of a backwash cycle, some particles remain trapped 
within the filter bed. When a filter is returned to service after backwashing, these particles are carried into 
the filter effluent, causing elevated turbidities and particle counts during the initial filtration period. A “filter-
to-waste” step is generally required before a filter is put back into normal filtration after a backwash.  The 
filtered water collected during this period is recycled to an upstream location in the process stream or 
delivered to a separate treatment process.  

Under Montana DEQ Surface Water Regulations, media filtration (dual-media) filters provide 2.5-log 
removal of giardia, and 2-log removal of viruses and cryptosporidium. This still leaves an additional 0.5-
log removal needed for giardia and 2-log removal for viruses. Typically, this is done through disinfection 
and is discussed in further detail later. Media filtration satisfies the requirements for Bin 1 of the LT2 Rule 
for cryptosporidium. 



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 68 
 

If the LT2 Rule classification falls into Bin 2, additional treatment techniques are required. They are found 
in the “Microbial Toolbox” issued by the EPA as part of the LT2 Rule. One example is: if both the combined 
filter effluent (CFE) turbidity and individual filter effluent (IFE) turbidity are under 0.15NTU (a 50% reduction 
from the NPDWR turbidity requirement) in 95% of samples each month, 1-log total of additional 
cryptosporidium removal credit is granted.  

Should the bin classification fall into Bin 3 or 4, an additional treatment technique is necessary, incurring 
additional capital costs. Table 6.3 in the MDEQ Surface Water Regulations Summary describes the log-
removal credits for each technique.  

Removal of solids in a media filtration system also needs to be accounted for in the design of the plant. 
Backwash water from the filters must be recycled back to the head of the plant which does not allow the 
solids trapped by the filters to be removed without an additional process step. Sludge removal via the 
pretreatment process is the only way to remove solids from the system.  Sludge generated is removed while 
the operation is online, and the mixture generated typically has 1% or less solids, requiring a larger area 
to store and dispose of the sludge.   

6.5.4.2.2 Membrane Filtration 

There are four types of pressure membrane systems that are typically used in water treatment. These are 
Microfiltration (MF), Ultrafiltration (UF), Nanofiltration (NF) and Reverse Osmosis (RO). Microfiltration is 
a low-pressure membrane process with the largest pore size membranes. Microfiltration can easily remove 
Giardia lamblia cysts and Cryptosporidium oocysts as well as other microorganisms, colloids, and high-
molecular weight compounds. Ultrafiltration is another low-pressure membrane system that operates at a 
slightly higher pressure and has smaller pore size than MF. Since the membrane pore size is smaller, it 
can remove what MF can remove plus viruses.  Nanofiltration operates at a much higher pressure than 
either MF or UF, but less than RO. NF is capable of removing hardness, pathogens, viruses, some 
dissolved organics, and organic color.  RO is the membrane system with the smallest membrane pores 
and operates at the highest pressure. It is capable of removing most organic compounds and ions, all 
bacteria, viruses, microorganisms, and radionuclides.  However, NF and RO are typically not used in 
surface water treatment due to relatively high cost, except in cases of brackish water supplies.  For this 
project, MF and UF are the membrane systems that can replace conventional surface water treatment 
systems at a comparable cost. An example of a modular membrane unit is detailed in Figure 6.9 on the 
next page. 

  



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 69 
 

 

Figure 6.9 Example of UF Assembly (Image Courtesy of WesTech) 

Microfiltration and ultrafiltration are hollow-fiber membrane systems that remove contaminants by physical 
straining (sieving).  The membranes remove particulates by physical straining from the water the particles 
greater than the nominal pore size of the membrane.  The UF membranes pore size (0.01 micron) is about 
one order of magnitude less than the MF pore size (0.1 micron).  These membrane systems can be 
pressure-driven or vacuum-driven membrane processes that operate at low (5 to 50 psi) pressures and 
flux rates of 15 to 75 gallons/ft2/day (gfd).  Chemical conditioning of the raw-water feed is usually not 
required except where enhanced organics or pathogen removal is desired.   

While the MF and UF systems are pressure driven, there are two basic configurations: modules mounted 
in pressure vessels operating under positive pressure and modules submerged in an open basin that 
operate under vacuum.   

For the positive pressure system, the water is pumped through the membranes.  For the vacuum system, 
the membrane is submerged in a metal or concrete tank and the water is pulled through the membrane 
by a pump.  The submerged systems operate at a lower transmembrane pressure than do pressure systems.    

Most membranes used in municipal water treatment are prepared from synthetic organic polymers.  These 
membranes include those supplied by USFilter/Memcor, Zenon, Pall, Kock, and Norit.  Inorganic 
membranes are available, such as the NGK ceramic membranes supplied by Kruger.  Although the 
ceramic membrane is more expensive than the other MF and UF membranes, it does offer the following 
advantages: 

• High flux rates (greater than 100 gfd) 
• Direct filtration of high turbidity water 
• Long membrane life 
• High water recovery 
• Minimized Clean-in-Place (CIP) requirements.   

CIP involves soaking the membranes in caustic and acid solutions to remove accumulated contaminants 
not removed by the normal backwash process.   



DRY-REDWATER REGIONAL WATER AUTHORITY 
PREDESIGN REPORT 2023 

Page | 70 
 

The general operation of the membrane types discussed is basically the same.  Particulates, 
microorganisms, and colloidals are filtered from the water by the membrane.  As more and more material 
is removed from the water, the operating pressure increases, so periodically the system is backwashed to 
remove the filtrate and return it back to original operating conditions.  In addition to the normal 
backwashing, membranes need to be periodically cleaned chemically to remove any scale or particulate 
matter that is not removed with normal backwash.  Some systems use a daily maintenance wash in which 
sodium hypochlorite is used.  In addition to the maintenance wash, a CIP is used about every month to 
remove the accumulated organic and inorganic scales.  Normally citric acid, caustic and a surfactant are 